
Agenda Including Addeds
Civic Works Committee

 

 

5th Meeting of the Civic Works Committee
March 19, 2018, 12:00 PM
Council Chambers
Second Floor, London City Hall
Members

Councillors V. Ridley, T. Park, P. Hubert, P. Squire, H. Usher, Mayor M. Brown

The Committee will recess at approximately 6:30 PM for dinner, as required.

Pages

1. Disclosures of Pecuniary Interest

2. Consent

2.1 2018 Ontario Municipal Commuter Cycling (OMCC) Program 3

2.2 Private and Public Works Impacting the Transportation Network 11

2.3 New Public Electric Vehicle (EV) Charging Stations 18

2.4 Contract Award: Tender No. 18-03 - 2018 Infrastructure Renewal
Program -  Egerton Street and King Street Phase 1 Reconstruction
[...]
area available for the installation of the equipment and the increased complexity.  The 

general consensus among contractors doing similar work at other City facilities is there 

is an abundance of this type of work at this time thus retendering the work again will not 

ensure the submission of additional bids and increases the risk of damage to the 

equipment while it is stored onsite. There are sufficient funds in the Capital Budget for 

this work. 

 

 CONCLUSIONS 

 

Civic Administration have reviewed the tender bid and recommends that J.M.R. 

Electrical Ltd. be awarded the contract, it being noted that only one bid was received 

and it is being reported as an irregular result in accordance with Section 19.4 (c) of the 

Procurement of Goods and Services Policy. Construction is tentatively scheduled to 

commence April 2018 with a target completion date of July 2018.   

 

 

 

 

 

  

49



 

Acknowledgements 

 

This report was prepared by Mark Elliott, C.E.T. of Wastewater Treatment Operations. 

 

PREPARED BY: REVIEWED & CONCURRED BY: 

 

 

 

 

 

GEORDIE GAULD 

DIVISION MANAGER 

WASTEWATER & TREATMENT 

OPERATIONS 

SCOTT MATHERS, MPA, P.ENG. 

DIRECTOR, WATER AND 

WASTEWATER 

 

RECOMMENDED BY: 

 

 

 

 

KELLY SCHERR, P.ENG., MBA, FEC 

MANAGING DIRECTOR,   

ENVIRONMENTAL & ENGINEERING  

SERVICES & CITY ENGINEER 

 

Attach:    Appendix ‘A’ – Sources of Financing 

Cc: John Freeman – City of London 

 Alan Dunbar– City of London 

• Jason Davies – City of London 

 Gary McDonald – City of London 

 J.M.R. Electrical Ltd. 

50



#18042
Chair and Members March 19, 2018
Civic Works Committee (Award Contract)

RE:   Greenway Odour Control and HVAC Equipment Installation Irregular Bid Result
         (Subledger FS17GW07)
         Capital Project ES5019 - Treatment Plants Odour Control Upgrades
         J.M.R. Electrical Ltd. - $491,100.00 (excluding H.S.T.)
FINANCE & CORPORATE SERVICES REPORT ON THE SOURCE OF FINANCING:

Approved Committed This Balance for 
ESTIMATED EXPENDITURES Budget To Date Submission Future Work

Engineering $220,000 129,232 90,768
Construction 1,290,000 762,488 499,743 27,769
City Related Expenses 2,000 2,000
Replace Vehicle & Equipment 2,050,000 2,012,387 37,613

NET ESTIMATED EXPENDITURES $3,562,000 $2,904,107 $499,743 1) $158,150

SOURCE OF FINANCING:

Drawdown from Sewage Works Reserve Fund $890,500 726,027 124,936 39,537
Clean Water and Wastewater Fund 2,671,500 2,178,080 374,807 118,613

TOTAL FINANCING $3,562,000 $2,904,107 $499,743 $158,150

1) Financial Note:
Contract Price $491,100 
Add:  HST @13% 63,843 
Total Contract Price Including Taxes 554,943 
Less:  HST Rebate 55,200 
Net Contract Price $499,743 

JG
Manager of Financial Planning & Policy

Jason Davies

APPENDIX 'A'

Finance & Corporate Services confirms that the cost of this project can be accommodated within the financing 
available for it in the Capital Works Budget and that, subject to the adoption of the recommendations of the Managing 
Director, Environmental & Engineering Services and City Engineer, the detailed source of financing for this project is:

51



15194740451 ESS/Reglonal Water Supply 11:30:53 am. 02—21—2018 1111

Lake Huron
Primary Water Supply System

FAX
To: CAOICierk’s Office

From: Regional Water Supply

Date: February 21, 2018 Page 1 of 11

Re: 20f 7 Annual Report

Please find the attached 2017 Annual Report for the Lake Huron Primary Water Supply System
(LHPWSS). As requited under Section 11 of O.Reg. 170/03, the LHPWSS is obligated to
provide a copy of this report to all systems that are connected to and receive drinking water
from this system.

This report has also been posted on the Regional Water Supply website at
https://huronelginwater.ca/ for public viewing. Copies will be made available upon request at
the Regional Water Supply Office in London.

If you have any questions please feel free to contact our office.

4/I’L

Erin McLeoU
Quality Assurance & Compliance Manager
Lake Huron Primary Water Supply System

Phone:
Fax:

(519) 930.3505
(519) 474.0451

This message Is Intended only for the use of the Individual or entity to which It is addressed
and may contain information that is privileged, confidential and exempt from disclosure
under applicable law. if the reader of this message Is not the Intended recipient, or the
employee or agent responsible for delivering the message to the Intended recipient, you are
hereby notified that any dissemination, distribution or copying of this communication Is
strictly prohibited. If you have received this communication In error, please notify us
Immediately by telephone and return the original to us by postal service at the address
noted below. Thank you.

235 North Centre Road I Suite 200 I London ON N5X 4E7 I (519) 930.3505 I www.huronelginwater.ca
52



15194740451 ESS/RegionaiWaterSupply 11:31:09a.m. 02—21—2018 2/11

Ontario Drinking-Water Systems Regulation 0. Reg. 170103

Drinking-Water System Number:
Drinking-Water System Name:

Drinking-Water System Owner:

Drinking-Water System Operating
Authority:
Drinking-Water System Category:
Period being reported:

Drinking Water Systems Regulations
(PIBS 4435e01) February 2018

Page 1 oflO

210000791
Lake Huron Primary Water Supply
System
Lake Huron Primary Water Supply
System Joint Board of Management
Ontario Clean Water Agency (OCWA)

Large Municipal Residential
January 1,2017 through December31,
2017

Complete if your Category is Large

Residential
Municipal Residential or Small Municipal

Complete for all other Categories.

Does your Drinking-Water System serve
more than 10,000 people?
Yes [X] No [3

Number of Designated Facilities
served:

N/A

Is your annual report available to the
public at no charge on a web site on the
Internet?
Yes[X] No[]

Did you provide a copy of your annual
report to all Designated Facilities you
serve?
Yes [] No []

Location where Summary Report
required under 0. Reg. 170103 Schedule
22 will be available for inspection.

Number of Interested Authorities you
report to:

N/A

Did you provide a copy of your annual
report to all Interested Authorities you
report to for each Designated Facility?
Yes[] Not]Lake Huron and Elgin Area Water

Supply Systems
do Regional Water Supply Division
235 North Centre Road, Suite 200
London, ON N5X 4E7
hUps:/Thuronelginwater.ca/

Lake Huron Water Treatment Plant
71155 Bluewater Hwy.
Grand Bend, ON

53



151947404S1 ESSIRegional Water Supply 11:31:25a.m. 02—21—2018 3/11

t’Qntario Drinking-Water Systems Regulation 0. Reg. 170/03

List all Drinking-Water Systems (if any), which receive all of their drinking water
from your system:

Systems that receive their drinking water from the LHPWSS:

Systems that may receive their drinking water from the LHPWSS:
Drinking Water System Name Drinking Water System

Number
Municipality of Larnbton Shores (West Lambton 260006581
Shores Distribution System)
*Normally supplied by the Lambton Area Water
Supply System (LAWSS) but a connection to the
LHPWSS exists

Did you provide a copy of your annual report to all Drinking-Water System
owners that are connected to you and to whom you provide alt of its drinking
water?

Yes [X] No [1

Indicate how you notified system users that your annual report is available, and is
free of charge.

[X] Public access/notice via the web
[X] Public access/notice via Government Office
[ ] Public accesslnotice via a newspaper
[X] Public access/notice via Public Request
[ ] Public accesslnotice via a Public Library
[X] Public access/notice via other method -News RIô

Drinking Water Systems Regulations
(PIBS 4435e01) February 2018

Page 2 of 10

Drinking Water System Name Drinking Water System
Number

City of London 260004917
Municipality of Bluewater 260006542
Municipality of Lambton Shores 260006568
(East Lambton Shores Water Distribution System)
Township of Lucan-Biddulph 260003071
Municipality of Middlesex Centre 260004202
(Middlesex Centre Distribution System)
Municipality of North Middlesex 260006529
Municipality of Strathroy-Caradoc 260080106
(Strathroy- Caradoc Distribution System)
Municipality of South Huron 220001520
(South Huron Water Distribution System)

54



15194740451 ESS/RegionaiWatersupply 11:31:42a.m. 02—21—2018 4/11

t,1 Ontario Drinking-Water Systems Regulation 0. Reg, 170/03

Describe your Drinking-Water System
The Lake Huron Water Treatment Plant (WTP) employs pre-chiorination, screening,
powder activated carbon addition (seasonally on an as-required basis), coagulation,
flocculation, sedimentation, dual-media filtration, post-chlorination, and pH adjustment
using sodium hydroxide to treat raw water obtained from Lake Huron. The WTP intake
crib and raw water intake pipe have an estimated gross capacity of 454.6
Megalitres/day (MLD). The WTP rated capacity is 340.0 MLD.
A Residuals Management Facility (RMF) providing equalization, clarification, sludge
thickening and dechlorination is also housed in the main complex where thickened
sludge is dewatered by centrifuges and sludge cake is sent to the landfill for final
disposal. Clarified and dechlorinated liquid streams are sent back to Lake Huron
through the plant drain via the Diversion Chamber.
The distribution system is comprised of the McGillivray Booster Pumping Station and
Reservoir, the Exeter-Hensall Booster Pumping Station and Reservoir, the Arva
Terminal Reservoir, the Komoka-Mt. Brydges Booster Pumping Station (PS#4) and the
associated interconnecting transmission water mains, which includes the primary,
Strathroy, Exeter-Hensati, and Komoka-Mt. Brydges transmission water mains.
The drinking water system is monitored at various locations throughout the system via a
Supervisory Control and Data Acquisition (SCADA) system.

List all water treatment chemicals used over this reporting period
Filter Aid Polymer (on an as-required basis)
Aluminum Sulphate
Powder Activated Carbon
Chlorine Gas
Sodium Hydroxide
Sodium Hypochloñte (Exeter Hensall Pumping Station)
Dewatering Polymer (Residuals Management Facility)
Sodium Bisuiphite (Residuals Management Facility)

Were any significant expenses incurred to?
LX] Install required equipment
LXI Repair required equipment
LX] Replace requited equipment

Please provide a brief description and a breakdown of monetary expenses
incurred

Capital Projects:
• Electrical upgrade and primary transformers replacement
• Residuals Management Facility fRMF) HVAC upgrade
• Instrumentation replacements
• Travelling screen #2 replacement
• Low lift motors #3 and #4 replacement
• Installed chlorine tonner automatic actuators
• Filters #1 and #4 rebuilds

Drinking Water Systems Regulations Page 3 of 10
(PIBS 4435e01) February 2018

55



15194740451 ESS/Regional Water Supply 11:32:03 am. 02—21—2018 5/11

Ontario Drinking-Water Systems Regulation 0. Reg. 170103

• Distribution flow meter replacements
• Powder activated carbon (PAC) dust collector replacement
• SCADA hardware and software upgrade
• Concrete crack injection
• Drain piping replacement
• Distressed Pipe #32-48 replacement and Acoustic Fiber Optic (AFO) monitoring

cable retrieval

Maintenance Projects:
• Low lift grit pump drain manifold and valves replacement
• Installed RMF sludge pump traps
• Gore Road pressure reducing valve fPRV) rebuild
• Reservoir hatch replacements (McGillivray and Arva Reservoir)
• Security camera replacement
• Replaced air relief valves at various chambers
• Air valve chamber restoration
• Installed new motors on powder activated carbon (PAC) pumps #1 and #3
• Replaced raw water sample pump
• Installed actuator on south centrifuge auger
• Installed new inlet pressure readouts at Monitoring Station #1 — Strathroy

Caradoc
• Backwash pump #1 rebuild
• Replaced chlorine injector quills at Exeter Hensall Pumping Station
• High pressure caustic soda pump rebuild and motor replacement
• PAC pump variable frequency drive (VFD) replacement
• Service water pump #2 rebuild
• Rebuilding of RMF sludge transfer pumps
• Modifications to generators to meet Technical Standards and Safety Authority

(TSSA) requirements

Provide details on the notices submitted in accordance with subsection 18f1)
of the Safe Drinking-Water Act or section 1 6-4 of Schedule 16 of 0.Reg.170I03
and reported to Spills Action Centre

Corrective• Unit of CorrectiveIncident Date Parameter Result . ActionMeasure Action
Date

NA NA NA NA NA NA

Drinking Water Systems Regulations Page 4 of 10
(PIBS 4435e01) February 2018

56



15194740457 ESSIRegional Water Supply 11:32:19a.m. 02—21—2018 6/11

r’.

Drinking-Water Systems Regulation 0. Reg. 170103

Microbiological testing done under the Schedule 10,11 or 12
170I03, during this reporting period.

of Regulation

Range of Total
Number Range of E.Coli

Coliform Range of HPC
Results ResultsResults

Samples (CFUII OOmL) (CFUII OOmL) (CFUII mL)
(mm #)-(max #)(mm #)-fmax

(mm #)-fmax #)
Raw Water

101 (0)-(<1 00) f0)-(40,000) (<1 0)-(>2,000)
Treated Water
(WTP) 250 (0)-f 0) (0)-fO) (<1 0)-f730)

Distribution
fMcGillivray PS) 52 (0)-f0) fO)-(0) (<10)-f20)

Distribution
(North Exeter) 52 (0)-(0) (0)-fO) (<10)-(20)

Distribution
(South Exeter) 52 (0)-tO) (0)-(0) (<10)-(10)

Distribution
(Exeter-Hensall 52 (0)-f0) (0)-(0) (<10)-ti 10)
Reservoir)
Distribution
(Komoka-Mt. 52 (0)-(0) (0)-to) (<1 0)-f240)
Brydges PS)

Operational testing done under Schedule 7, 8 or 9 of Regulation 170103 during
the period covered by this Annual Report.

Range of

Paramete Number of Grab Resultst
Samples (mm #)-(max #)

Treated Water Free Chlorine (mgIL) Continuous Monitoring (0.57) — (1.79)
2116 (0.86) - (1.63)

Treated Water Turbidity (NTU) Continuous Monitoring (0.019) — (2.00)
2117 (0.01 8) - (0.099)

Filter #1 - Filtered Water Turbidity (NTU) Continuous Monitoring (0.007) - (0.306)
Filter #2 - Filtered Water Turbidity (NTU) Continuous Monitoring (0.015) - (0.393)
Filter #3 - Filtered Water Turbidity fNTU) Continuous Monitoring (0.021) - (0.249)
Filter #4 - Filtered Water Turbidity fNTU) Continuous Monitoring (0.019) - (0.192)
Filter #5 - Filtered Water Turbidity (NTU) Continuous Monitoring (0.021) - (0.255)

Drinking Water Systems Regulations
(PIBS 4435e01) February 2018

Page 5 of 10

57



15194740451 ESS/Regional Water Supply 11:32:36 am. 02—21—2018 7/11

t”— Ontario Drinking-Water Systems Regulation 0. Reg. 170/03

Filter #6 - Filtered Water Turbidity (NTU) Continuous Monitoring (0.019) -(0.186)
Filter #7 - Filtered Water Turbidity (NTU) Continuous Monitoring (0.021) - (0.437)
Filter #8 - Filtered Water Turbidity (NTU) Continuous Monitoring (0.017) - (0.165)
Filter #9 - Filtered Water Turbidity (NTU) Continuous Monitoring (0.020) - (0.249)
Filter #10- Filtered Water Turbidity(NTU) Continuous Monitoring f0.019)-(0.144)
Filter #11- Filtered Water Turbidity (NTU) Continuous Monitoring (0.012) - (0.608)
Filter #12- Filtered Water Turbidity (NTU) Continuous Monitoring (0.009) - (0.723)
Combined Filtered Water Turbidity
NTU . -

Summary of Inorganic parameters tested during this reporting period
(*All tests were conducted on treated water leaving the WrP unless otherwise
noted)

Unit ofParameter Sample Date Result Value Measure Exceedance

Antimony January 12, 2017 0.00012 mg/L NO

Arsenic January 12, 2017 0.0002 mg/L NO

Barium January 12, 2017 0.0148 mg/L NO

Boron January 12, 2017 0.013 mglL NO

Cadmium January 12, 2017 0.000005 mg/L NO

Chromium January 12, 2017 0.00065 mg/L NO

Lead
January 12, 2017 Not Detected mg/L NO(Komoka Mt-

April 13, 2017 0.00005 mg/LBrydges
. July 17, 2017 Not Detected mg/LMonitoring Station October 5, 2017 0.00002 mgIL

Mercury January 12, 2017 Not Detected mg/L NO

Selenium January 12, 2017 0.00011 mg/L NO

Drinking Water Systems Regulations Page 6 of 10
(PIES 4435e01) February 2018

58



15194740451 ESS/Regional Water Supply 11:32:53 am. 02—21—2018 8/11

Ontario Drinking-Water Systems Regulation 0. Reg. 170103

Sodium January 12, 2017 11.4 mg!L NO

. January 12, 2017 0.000024 mg/L NOUranium

Fluoride NA Not Tested mglL —

January 12, 2017 Not Detected mglL
. . April 13, 2017 Not Detected mglL NOrdltrlte

July 17, 2017 Not Detected mg/L